M

MOTT

M

MACDONALD




| WVDNR A/E Services for Reeds Creek Fish Hatchery Repairs

M
M

MOTT
MACDONALD Re: A/E Services for Reeds Creek Fish Hatchery Repairs
Solicitation No. AEO1 0310 DNR1800000003
Mott MacDonald November 7, 2017
201 Pennsylvania Avenue
Suite 400 Dear Members of the Selection Committee:
Charleston, WV 25302
304.356.307 Mott MacDonald is pleased to present this Expression of Interest (EQI) to provide engineering

mottmac.com/americas services necessary to design and specify critical repairs to the raceways and piping system.
This EOI will address our qualifications, experience, approach, and methodology for meeting
project goals and objectives.

Mott MacDonald is a multi-disciplined engineering and architectural consulting firm employing
[...]
drawings and connection details from field observations. Maintained daily reports and
documentation of work performed, materials used, abandonments, and sketches of newly
discovered and installed materials for accurate mapping purposes. Coordinated with DOH
inspectors.

Miscellaneous Technical Services, West Virginia American Water (WVAW), Kanawha
County, WV: In his role as Field Consultant, performed a variety of technical services for
WVAW. Services included proposals for project design, estimation, and layout; topographic and
as-built surveys; property research; and right-of-way and easement acquisition. Successfully
acted as a liaison between WVAW and WVAW customers regarding expansion of the water
distribution system.

Mountain Road Reinforcement, West Virginia American Water (WVAW), South
Charleston, WV: Resident Project Representative for main line reinforcement. The project
involved the upgrade of 1,044 LF of 8” ductile iron pipe, 383 LF of 6” pipe and 400 LF of 2"
pipe. Involved in all aspects of construction, from layout through sampling, pressure testing,
and completion of as-built drawings. Documented work progress through detailed daily reports.

Chesterfield Avenue Reinforcement Project, West Virginia American Water (WVAW),
Charleston, WV: Resident Project Representative responsible for providing onsite inspection
for installation of approximately 8,000 LF of 16" ductile iron pipe, meter rebuilds, railroad
crossing and occupation and abandonment of old water lines and materials. Conducted
pressure tests, and prepared as-built drawings and connection details from field observations.
Maintained daily reports and documentation of work performed, materials used, abandonments,
and sketches of newly discovered and installed materials for accurate mapping purposes.
Coordinated with DOH inspectors.



M
MOTT M

MACDONALD

Dale E. DeMarco

Personal summary
Education:

AAS, Architectural Drafting &
Construction, Triangle
Institute of Technology, 1980

Registrations:

NASSCO PACP, MACP, and
LACP, U-916-07005018,
2016

10 Hour OHSA training
course in Construction Safety
& Health

CFR 30 MSHA 24 Hour —
Mine Surface Training

Selected projects

Stream Mitigation/Restoration, Confidential Client, Washington and Greene Counties,
PA: Responsible for conducting oversight and inspection of construction to repair dewatered
streams overlying deep mine workings.

Augmentation Compliance, Confidential Coal Mining Client, Washington and Greene
Counties, PA: Responsible for augmentation compliance, which involved walking critical
streams that had augmentation systems installed to improve flow on streams disturbed by
subsurface mining. If a stream was not in compliance with DEP regulations, contacted a third
party to activate the augmentation system.

Stream Monitoring, Confidential Coal Mining Clients, Washington and Greene Counties,
PA: Scheduler responsible for the coordination of flow measurements at 500 flow monitoring
stations. Flow monitoring stations are located along designated sections of streams within the
study areas being long-wall mined. Trimble Geo XH sub-foot GPS units are used by up to six,
two-person field teams per day to navigate to each individual site of study. Once sites are
located, stream flow measurements and digital photos are taken. Any changes along the length
of stream in the geologic rock structures, stream channel conditions, or stream flow are
documented and photographed and entered into the GPS. Stream flow measurements are
taken using a Hach FH950 or Marsh-McBirney Flo-mate 2000. All flow-monitoring sites are
monitored monthly at a minimum and daily on a maximum basis. All field data collected is
entered into a large database where the data can be queried and printed for the clients at any
given time for regulatory agencies, historical record, or research for expansion in new permit
areas.

Long Term Control Plan, Municipal Sanitary Authority of New Kensington (MSANK), New
Kensington, PA: Inspector for the client who is under Consent Decree Order from the U.S.
EPA to address issues of Combined Sewer Overflows (CSOs) within its wastewater system.
The wastewater system contains both combined and sanitary sewer lines. Responsible for the
inspection of New Kensington's 1700 manholes to obtain sewer diameters, sewer materials,
invert depths, and manhole condition to be used to build a hydraulic and hydrologic model of
the MSANK sewer system. A Quickview Portable Zoom Inspection Camera was used to take
photographs of the condition of manholes and the of pipe penetrations. Locations of catch
basins and storm manholes that are combined with the wastewater sewer system were also
collected with a Trimble Geo XH sub-foot GPS unit.

Millennium Pump Station Project, Neshannock Township Sewer Department, Lawrence
County, PA: Designer for the construction of a wastewater pump station with three sewage
pumps, one sewage grinder, and four separate sewer connections to the existing sewer
system.

Water Pollution Control Plant Headworks and Blower Building Project, Municipal
Sanitary Authority of the City of New Kensington, Westmoreland County, PA: Designer
for the construction of a new raw water screening and pumping station, primary electrical
substation, secondary aeration blower building, non-potable water pumping station, conversion
of the primary aeration basin to a grit removal facility, decommissioning of the existing raw
water pumping station and conversion to an odor control facility, and modifications to various
systems and facilities associated with these improvements.

Wastewater Treatment Plant Upgrade Project, City of Titusville, Crawford County, PA:

Designer for the construction of a new headworks facility, including pumps, screening, grit
removal and ancillary equipment, electrical equipment, mechanical equipment, and standby

power.



M
MOTT M

MACDONALD

Dale E. DeMarco
Page 2

Sewerage System and Facilities Project, Middlesex Township, Butler County, PA:
Designer for the construction of a wastewater treatment plant, including headworks, influent
pump station, sequencing batch reactors, aerobic digesters, and UV disinfection. Construction
also included an Operations building with office, lab, chemical feed systems, aeration blowers,
and dewatering press.

Sewage Facilities Project Design, Coolspring-Jackson Lake Latonka Joint Authority,
Lake Latonka, PA: Designer for the 0.15 MGD extended aeration plant with headworks,
aeration tanks, clarifiers, ultraviolet disinfection units, plant water system, flow metering, sludge
stabilization, sludge drying beds, sludge transfer/drain pump station, and control building with
laboratory and garage.

Pump Station Renovations, Upper Shenango Valley Water Pollution Control Authority,
Mercer County, PA: Lead Designer for the design phase of this project, which consisted of
expanding the pump station to an 11.5 MGD pumping capacity. Various improvements to pre-
treatment, controls flood protection, and stand-by power provisions were also included as part
of the project.

Water Pollution Control Plant Anaerobic Digestion and Ancillary Systems, Municipal
Sanitary Authority of the City of New Kensington, Westmoreland County, PA: Designer
for this project that involved the modification or construction of the following units: Anaerobic
Digesters, Belt Filter Press, Sludge Screening, Scum Pump Station, and Effluent Water
System. In addition, modifications to the following buildings were made: digester building,
dewatering building, and the primary aeration building.

Wastewater Treatment Plant Upgrade, Franklin Township Municipal Sanitary Authority,
Murrysville, PA: Lead Designer for the 750,000-gallon Egg-Shaped Anaerobic Digester project
which included Class-A biosolids pre-pasteurization, septage receiving/pretreatment facilities,
sand filter hypochlorite/bisulfite treatment, siudge screening, digester gas storage, sludge
storage pads, service water treatment using diatomaceous earth filtration, and digestion
equipment renovations for the 4.2 MGD treatment plant.

Wastewater Treatment Plant Upgrade & Expansion, Western Butler County Authority,
Zelienople, PA: Designer for the upgrade and expansion of the 1.5 MGD activated sludge
plant, increasing capacity to 2.2 MGD and providing excess flow facilities. The project included
modification and addition of various unit processes, including excess flow pumping and
storage, raw sewage pumping, mechanical screening, grit removal, turbine aeration,
clarification, sand filtration, chlorination/dechlorination, flood pumping, and aerobic digester
sludge stabilization and sludge storage. The project also included mechanical press sludge
dewatering, general renovation, and asbestos abatement.

Wastewater Treatment Plant Project, Canonsburg-Houston Joint Authority, Washington
County, PA: Prepared CAD design drawings for the replacement of the existing grit collector
and clarifier mechanisms for this wastewater treatment plant.

Water Pollution Control Plant Improvements, City of Farrell, Mercer County, PA: Prepared
CAD design drawings for improvements to the existing water pollution control plant. Drawings
included mechanical, site, concrete, architectural, and HVAC.

Wastewater Pretreatment Facility, Erie Coke Corporation, Erie, PA: Prepared concrete,
structural steel, and architectural design drawings using CAD. This project included an influent
equalization tank, SBR Tanks, stripper/scrubber, and control building.

Sewage Treatment Plant, Chicora Borough Sewer Authority, Chicora, PA: Prepared CAD
design drawings for the new wastewater treatment plant. This included concrete and structural
steel drawings for the main treatment units/control building and effluent treatment structure, as
well as architectural drawings for a handicapped-accessible control building and a drawing of a
wooden structure to cover the sludge drying beds.

Upgrade of Access Shafts and Ejector Stations, Allegheny County Sanitary Authority
(ALCOSAN), Allegheny County, PA: Prepared structural, HVAC, and architectural design
drawings for the upgrade of ten access shaft structures and two ejector stations. The access
shafts upgrade included cosmetic and structured repairs and NFPA and PADEP code
compliance.

Process Water Treatment Plant, Masonite Corporation, Towanda, PA: Prepared concrete
and structural steel design drawings for the upgrade of the 1.2 MGD process water treatment
plant, which included two concrete shell clarifiers, concrete thickener, pumping facility, and
sludge dewatering building.






-
(B SO

“ " ¥

P

o ftaty ‘..ﬂn ST,
“rrieeinitt Ly

- (ertificate

I, Natalie E. Tennant, Secretary of State of the
State of West Virginia, hereby certify that

the attached true and exact copy of the Articles of Amendment to the Articles of Organization of

HATCH MOTT MACDONALD, LLC

are filed in my office, signed and verified, as required by the provisions of West Virginia Code
§31B-2-204 and conform to law., Therefore, | issue this

CERTIFICATE OF AMENDMENT TO THE
CERTIFICATE OF AUTHORITY

changing the name of the limited liability company to

MOTT MACDONALD, LLC

Given under my hand and the
Great Seal of the State of
West Virginia on this day of

May 26, 2016

Secretary of State




CERTIFICATE OF
tdtion

STATE BOARD OF REGISTRATION FOR PROFESSIONAL ENGINEERS

", L - : ~ Fors _ . iy "
Che Vet M'/yumf( State Beard z‘// /Qy(.f{n{fuw/v / )/'17/(1)‘_;'((‘//([/ [://fuuw:s'
3 - . .- ) - " . F} . . -.\._ 3
/1({1’1'/7/ 1’4’/7'1({/ the Serseqdr u /I’}ﬁ(‘/f.f(éé drge f'(ﬂ'y(.\'{t‘/;("(/ e

? ; o
-~ /s - % 3 4774 e
Flest 1’1/7{//(((‘?(.\' d prey mmfwz(/ eny mcw'/?ﬁ/' e ueled Jirm, herely azf%

~— — —

— ~ —

MOTT MACDONALD, LLC
C02536-00

Engineer in Responsible Charge: GARY D FACEMYER - WV PE 008287
Ads comp 2:17{ welh .a‘ﬁ'{[rﬁ/f S5 {) "/J‘; 77 r*/ the IV est 1/{/}/1}/(}( Code /m’r/wz}zy

-~ -

~~ -
» » e e rr¥ - A ! S ~ 5
lhe essuance (/ a 4’/7’(/:'{/&' & {ff(d'r'fv{({{f(ﬂf/. (e /)’m(/?/ éc/'c’A/ fm{%m v #/ s
“t‘/{/{"f!t’ﬁw wilh cswance of thes € ,c'/{yjl}‘r{z‘:'wf A lfa’/fﬂ/f;':g(ﬁkw /'/7/' [/lc/"f‘r'é:r/ "L/

— — -~ -

January 1, 2016 - December 31, 2017
/x‘w)r@ /4: /44}/7/&1}';' (‘/ ;f{y:'/frwv'/{y SErVLCEs Lt z‘éﬂ State // } b st l”f/y(}f:}(.

IF YOU ARE REQUIRED TO REGISTER WITH THE SECRETARY OF STATE'S OFFICE,
PLEASE SUBMIT THIS CERTIFICATE WITH YOUR APPLICATION.

IN TESTIMONY WHEREOF, THE WEST VIRGINIA STATE BOARD OF
REGISTRATION FOR PROFESSIONAL ENGINEERS HAS ISSUED THIS COA
UNDER ITS SEAL, AND SIGNED BY THE PRESIDENT OF SAID BOARD.

. --’_;‘__’_‘.fr—'

BOARD PRESIDENT

S S—)




WEST VNIRGINIAV BOARb dF PROFESSfONAL SURVEYORS
Certificate of Authorization

ISSUED TO:

Mott MacDonald, LLC

Charleston, West Virginia

lj Certificate of Authorization # 17-5733

This certificate is issued by the West Virginia Board of Professional Surveyors in accordance with West Virginia Code § 30-13A-20
The person or organization identified on this certificate is licensed to conduct professional surveying and mapping services
in the State of West Virginia for the period

]i January 1, 2017 through December 31, 2017

This certificate is not transferrable and must be displayed at the office location for which issued.

In witness whereof | have put my hand, this 2"¢ day of December, 2016

MaclSep— @B Zgll s

R. MICHAEL SHEPP, P.S. Chairman
E JAMES T. RAYBURN, P.S., Member

NELSON B. DOUGLASS, P.E.,P.S., Secretary
SEFTON R. STEWART, P.S., Member

PAUL W. HILL, Public Member

Y Y VeV Ve Ve va v Vvl

|

I




West Virginia State Board of Registration
for Professional Engineers

GARY D. FACEMYER
i WYV PE 2008287

This is to certify that the above named PROFESSICNAL ENGINEER has met the
requirements of the law, is duly registered and is entitled to practice engineering
in the State of West Virginia.

EXPIRES December 31, 2018



WEST VIRGINIA PROFESSIONAL SURVEYOR

The West Virginia Board of Professional Surveyors certifies that the
individual listed below isa PROFESSIONAL SURVEYOR who has qualified
for a license under Chapter 30, Article 13A, Code of West Virginia, and has
met the requirements for license renewal for the period ending June 30, 2018.

GARY D. FACEMYER

License # 1320
Mike Shepp, PS5, Chvirman

vesornbougaserets e TyLY 1,2017 - JUNE 30,2018

Sefton Stewart, PS

Paul Hill
it D MdlSapy— — Zrthgic

2018




Page 1 of 1

: ® DATE (MM/DD/YYYY
ACORD CERTIFICATE OF LIABILITY INSURANCE 07/11/2017

| THIS CERTIFICATE IS ISSUED AS A MATTER OF INFORMATION ONLY AND CONFERS NO RIGHTS UPON THE CERTIFICATE HOLDER. THIS
CERTIFICATE DOES NOT AFFIRMATIVELY OR NEGATIVELY AMEND, EXTEND OR ALTER THE COVERAGE AFFORDED BY THE POLICIES
BELOW. THIS CERTIFICATE OF INSURANCE DOES NOT CONSTITUTE A CONTRACT BETWEEN THE ISSUING INSURER(S), AUTHORIZED
REPRESENTATIVE OR PRODUCER, AND THE CERTIFICATE HOLDER.

IMPORTANT: If the certificate holder is an ADDITIONAL INSURED, the policy(ies) must have ADDITIONAL INSURED provisions or be endorsed.
If SUBROGATION IS WAIVED, subject to the terms and conditions of the policy, certain policies may require an endorsement. A statement on
this certificate does not confer rights to the certificate holder in lieu of such endorsement(s).

CONTACT
e o NAME: S — =
BILliss or Mewl Jetday), TOc. FHONE ) 1-877-945-7378 FAX o) 1-888-467-2378
:/o 26 Century Blvd E-MAIL T P
»,0. Box 305191 ADDREsS: certificates@willis com S S |
Nashville, TN 372305181 UsA INSURER(S) AFFORDING COVERAGE NAIC #
o INSURER A : Fireman's Fund Insurance Company 21873
NSURED INSURER B : Travelers Property Casualty Company of America 25674
fott MacDecnald, LLC - i T - T =
111 Wood Avenue South INSURER C : American Automobile Insurance Company | 21849
Iselin, NJ 08830 INSURER D : Underwriters at Lloyd's London 15792
INSURERE :
i INSURERF :
COVERAGES CERTIFICATE NUMBER: W2995982 REVISION NUMBER:

I THIS IS TO CERTIFY THAT THE POLICIES OF INSURANCE LISTED BELOW HAVE BEEN ISSUED TO THE INSURED NAMED ABOVE FOR THE POLICY PERIOD
INDICATED. NOTWITHSTANDING ANY REQUIREMENT, TERM OR CONDITION OF ANY CONTRACT OR OTHER DOCUMENT WITH RESPECT TO WHICH THIS